SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.10 dBm
SGL Count 100/100

Offset 4.10 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22,10 dém  Offset 4.10 d&

Mode Auto Sweep

Date: 21.DEC.2018 085801

@1 AvgPwr (@1 cvgPwr
- - - | SPURIMECHBEKARS_F—a—] e
Line INE ABS PAKS |(\ Line _§PURIOUS Jf{-n!\ ABS PASS
10 dBm wl 10 dBm [ \
ode H L 0 dem i
' J
-10 dBm | -10 dBm
SPURIOUS_LINE ABS_ i
-20 dBm -20 dBm
i
30 dom ﬁf kS 4 -30 dem ‘{\ r’f \
/NI LAl
40 dem FARRY ] 4 dBm— U7
A )[ \ \\'mm f | il \_l" \
50 dam 7 f P 'EU'ﬂ‘WWﬂ \ }‘ \
!
60 dBm — 4 = 50 dBm [
I gl [T R
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -23.39 d&m -10.39 d& 713.000 MH2 716.000 MHz 100.000 kHz 715.77073 MHz 20.15 dBm -9.85 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99955 MHz -15.56 dBm -6.56 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00205 MHz -20.57 dBm -7.57 dB
£99.000 MHz 702,000 MHz 100.000 kHz 69925624 MHz 20.78 dBm -9.22 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.57 dbm -11.57 dB
i ] L il ]

Date: 21 DEC.2018 09:03:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 22.10 dBm  Offset 4.10 dBb Mode Auto Sweep RefLevel 22.10 dém  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f - | SPURIRHECHBIEKABS - - PR
Line IRIOUS INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASES
n 10 dgm
10 dBm ’ s — U y \
ode : it dBm \
-10 d8m j \ 10 dBm T
SPURIOUS_LINE_ABS_ JI \
-20 dBm J -20 dem l
30 dBm ] 30 dem
s —— ‘LF\_MH P
-40 dm e e ~40 dBm
]
oo™} - ™
-50 dem - 50 dBm e
‘-f'\"’-'v_' \‘ =
55 dBm 60 dBm S
 EES—
70 dem -70 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.49 dém 5.49 d8 713.000 MHz 716.000 MHz 100.000 kHz FPERTE T &.38 dBm -21W|
598.900 MHz 699,000 MHz 30.000 kHz 698.99795 MHz -26.08 dBm -13.08 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 0001 MHe 27 44 dBm 1444 dp
599.000 MHz 702.000 MHz 100.000 kHz 700,48202 MHz 8.64 dBm -21.36 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.68 dBm -17.68 dB
T
I J1 £

Date: 21.DEC.2018 08:59.10

Date: 21.DEC.2018 09:02:36

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A302 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

High

est Band Edge / 1 RB

pec m

Spectrum

Ref Level 22.10 dBm
SGL Count 100/100

Offset 4.10 dB

Mode Auto Sweep

Ref Level 22,10 dém  Offset 4.10 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
t 5 T | SPURIAHIECHBIEKABS - ! PARS
Ling INE_ABS pARS m Line _§pURIOUS ]ﬁ ABS PARS
10 dBm 4 10 dBm }
ode l\ 0 dem ]
-10 dem t -10 dBm j
SPURIOUS_LINE ABS_ | ‘
-20 dem - -20 dBm k
-30 dem . it -30 dBm "’\‘ y \
ALY | P T
| |
-40 dBm Jl",.\ WW H HJ. Jm\ dem P( \1”4. X /._.
50 dBm / ‘\ v v vj i £ . \1
S y NI
-60 dBm — ] -60 df :
= P ————— S
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -24.23 dBm -11.23 d8 713.000 MHz 716.000 MHz 100.000 kHz 715,73776 MHz 19.66 dBm -10.34 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99975 MHz -20.15 dbm -7.15 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00205 MHz -20.86 dBm -7.86 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.26523 MHz 19.59 dBm -10.31 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.77 dbm -12.77 dB
i ] L il ]

Date: 21.DEC.2018 0856:52

Date: 21 DEC.2018 09:04:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum mv:
Ref Level 22.10 dBm  Offset 4.10 dB Mode Auto Sweep RefLevel 22,10 dém  Offset 4.10 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f - | SPURIRHECHBIEKABS - - PR
Line IRIOUS INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASES
10 dém 10 dBm
"MJ"‘—F"WVW‘M I wmﬁ‘«-u.\
od3 - 4 dBm !
-10 d8m } \ 10 dBm ‘I
SPURIOUS_LINE_ABS_ [ H
-20 dBm 1 -20 dem L
-30 dBm -30 dBm =
p— V .
R, oy ]
40 dom - 40 dem
imt= T
50 dem — 50 dBm —
— —
' dBm -50 dBm
TT——
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~26.55 dem -15.55 dB S L 000 MHE | 716 PtD Wi 100,000 Kiz TR ot OB -ZZWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -28.44 dém -15.44 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00125 MHz 28 32 dBm o3z de
599.000 MHz 702.000 MHz 100.000 kHz 69949500 MHz 8.07 dBm -21.03 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -29.91 dBm -16.91 dB
.
I J1 £

Date: 21.DEC.2018 09.00:19

Date: 21.DEC.2018 09:01:28

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A303 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 22.10 dBm

Offset 4.10 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 22,10 dém  Offset 4.10 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr

t 5 T | SPURIAHIECHBIEKABS - ! PARS

Line INE_ABS PAES | f\ Line _§PURIOUS. ]P’:\ ABS PAES
10 dBm .‘ 10 dBm

i
|
0ds ‘ 0 dem {
-10 d8m \ -10 dBm
SPURIOUS_LINE ABS_ \ /
-20 dem -20 dBm
-30 dBm /ﬁ "",\‘ ]n‘ -30 dém i{\\ ; k‘\
|
2 | ”/r
-40 dBm v \ = I‘ fm\ 46 dBm f 1 ‘\‘ oy
/ ) [ o A
\ |
-50 dem J”A\ { Y [soldem—LH ‘ll]' ,«\
;oA an i A

-60 dem = e -60 f——

__‘w__r-v—' A et S
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -25.05 d&m -12.65 d& 713.000 MHz 716.000 MHz 100.000 kHz 715,74076 MHz 19.23 dBm -10.77 dB

698.900 MHz 599.000 MHz 30.000 kHz £98.99915 MHz -22.32 dBm -9.32 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00095 MH= 51.43 dbm 548 dB

599.000 MHz 702.000 MHz 100.000 kHz 699.23526 MHz 19.59 dBm -10.31 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.43 dbm -13.43 dBb

i ] L il ]

Date: 21.DEC.2018 09-47-50

Date: 21 DEC.2018 09:51:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.DEC.2018 09.48.58

Date: 21.DEC.2018 09:50:07

] um c%:
Ref Level 22.10 dBm  Offset 4.10 dBb Mode Auto Sweep RefLevel 22.10 dém  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f - | SPURIRHECHBIEKABS - - PR
Line IRIOUS INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASES
10 dBm 10 dBm
lﬂ"\" ~J M s W‘/Wv\ —vd\
ode fi dBm }
-10 dem " \‘ 10 dem: \ll
SPURIOUS_LINE_ABS_ l \
-20 dBm l -20 dem L
-30 dBm -30 dBm =
— V L e —
e
-40 dBm = =40 dBm
o "
e t
50 don——— 50 dBm ~
] -60 dBm -
70 dBm 70 dBm Tl
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -28.63 dém 5.53 d8 L5000 MI | 716.040 Mz 100.000 kHz 715.56555 Tz 7.64 dBm -ZZWI
598.900 MHz 699,000 MHz 30.000 kHz 698.99905 MHz -28.39 dBm -15.35 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00415 MHz 29 44 dBm 1644 db
599.000 MHz 702.000 MHz 100.000 kHz 69979570 MHz 7.95 dBm -22.05 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.51 dBm -16.91 dB
T
I J1 £

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number

Report Issued Date : Jan. 30, 2019

Report Version

1 A304 of A566

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 22.10 dBm  Offset .10 dB Mode Auto Sweep Ref Level 22.10 dém  Offset 4.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
t 5 i | SPURIAHIECHBIEKABS - # P
Line INE_ABS PABS IF\ Line SPURIOUS, INE_ABS ‘-\l PASS
10 dem | 10dém {J ‘
ods ‘ l 0 dem -
B |
-10 dBm — -10 dBm { .L
SPURIOUS. LINE_ABS_ H 1 (r \
20 dem ‘J 20 dem L
-30 dém ; A ~—|l[-=0 cem 1 y
PR N R IR o O Y
/’\ f\\! Hj’ l‘m‘t | r,pr 4] \ [ j ‘ I | Al
Mo .l | WA |
50 dBm T i } S0 dBm /
IR A4 W o W, a
60 dem —— - - -60 dBm / \\
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz -27.33 dBm -14.33 08 L 000 Wi | 716 PtD Wi 100,000 Kiz S T 2003 cBm _gml
£58.500 MHz £93.000 MHz 30.000 kHz 698,98956 MHz -24.66 dém -11.66 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00015 MHz 2519 dBm 1219 de
599.000 MHz 704,000 MHz 100.000 kHz 699,36713 MHz 20.40 dBm -9.50 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -29.15 dBm -16.15 dB
i ] L il ]

Date: 21.DEC.2018 09-14:36

Date: 21 DEC.2018 09:20:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 22.10 dBm  Offset 4.10 dBb Mode Auto Sweep RefLevel 22.10 dém  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line IRIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
el s, e e, F s pepemn et v
ode \ I:\dem \I
-10 dem J H [l o dem |
SPURIOUS_LINE_ABS_ J \ \
-20 dBm f H 20 dBm: \"
-30 dém -30 dBm e
 —— =T T L
7 —
-40 dam - 40 dBm
j(f \\
54dem 50 dBm <~
-60 dm 60 dBm T
e |
70 dem 70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -30.66 dém 7.66 d& 711,000 MI | 716.000 Mz 100.000 kHz 71.73475 WIFE 6.53 dBm -zawl
598.900 MHz 699,000 MHz 30.000 kHz 698.99685 MHz -30.18 dBm -17.18 dB 718,000 MH= 716,100 Mz 30,000 kHz 716 00225 MHz 31 34 dBm laa4de
599.000 MHz 704.000 MHz 100.000 kHz 701.67483 MHz ©.78 dBm -23.22 di 716.100 MHz 725.000 MHz 100.000 kHz 716.26448 MHz -29.05 dbm -16.05 dB

i ;

Date: 21.DEC.2018 091545

i

Date: 21.DEC.2018 09:19:11

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A305 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 22.10 dBm  Offset .10 dB Mode Auto Sweep Ref Level 22.10 dém  Offset 4.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
" e e | SPURIAHIE CHYEKABS e
Line INE_ABS PABS ‘r'\ Line _SPURIOUS_LINE_ABS Jl.\ PABS
10 dBm # \| 10 dBm [ ‘
ode [ 0 dem ] \
-10 dem J} \ -10 dBm !
SPURIOUS_LINE_ABS Ir \ j I\
-20 dem J g 20 dBm l
-30 dem fr -30 dem fi
An A g Mg R
40 dorm ~ £ LU -4\ derm ! \
/‘.\ k ‘.\ 7 Wth JJ \ 1 } \ j J I \\ J‘r\
/ it
-50 dem y 50 | -
s ) ol I
A T L | DAL T N
R s 60 dBm =]
70 dem - RO [SSN—
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -28.58 dem -15.59 dB 711.000 MHz 716,000 MHz 100.000 kHz 71566783 MHz 19.25 dBm -10.75 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99925 MHz -25.78 dBm -12.78 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00108 MHe 2655 dbm 1350 db
599.000 MHz 704.000 MHz 100.000 kHz 699,31718 MHz 20.29 dBm -9.71 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.62 dBm -17.62 dB
i ] L il ]

Date: 21.DEC.2018 0913:27

Date: 21 DEC.2018 09:21:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 22.10 dBm  Offset 4.10 dBb Mode Auto Sweep RefLevel 22.10 dém  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic FARS | SPURIRHECHBIEKABS - PR
Line IRIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
PP VPR S P — . e b M s A i
ode Pl - [y nf'an v\\
| !
-10 derm: - 1 {10 dem -
SPURIOUS_LINE_ABS_ J \ 1
-20 dBm J ‘ 20 dem T
’ \
-30 dem Vl -30 dBm 'Jh —
i [
T
40 dam — = -40 cem
e -~
- L
sertiEm 50 dBm
-60 dBm -60 dBm
|
70 dem 70 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range U, | RBW | Frequenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698.76219 MHz -29.91 dém 6.91 d8 711,000 MI | 716.000 Mz 100.000 kHz 71555854 Tz .74 dBm -24W|
598.900 MHz 699,000 MHz 30.000 kHz 698.99965 MHz -32.08 dBm -19.08 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00115 MHz 3182 dBm s 8o de
599.000 MHz 704.000 MHz 100.000 kHz 700,26623 MHz 5.87 dBm -24.13 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -29.17 dBm -16.17 dB
T
I J1 £

Date: 21.DEC.2018 09.16.54

Date: 21.DEC.2018 09:18:02

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A306 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 22.10 dbm  Offset 4.10 dB Mode Auto Sweep RefLevel 22,10 d&m  Offset .10 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
t f | SPURIAHIECHBIEKABS - PARS
Line INE_ABS PABS (\ Line _§PURIOUS_LINE_ABS J"\ PASS
10 dem f[ \ 10dém { ‘
ode { 1 0 dem | !‘
-10 dBm l -10 dBm J IEI
SPURIOUS_LINE_ABS_ { H J H
20 dem J 20 dem
-30 dem fr -30 dem it {
L P i I f
-40 dem 40 dBm | \
, AL If/ I ' i
-50 dBm { L 11“ T L S0 1;}' X , r’ \
[ L i {
) Ja W L) g’ ./ \
0 dam — Lo 50 db: S T
] = S
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | |'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -29.70 dém -16.70 d& 711.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ME MAz 19.55 dbm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99925 MHz -26.15 dém -13.15 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00295 MHz 26 45 dBm 1345 de
£99.000 MHz 704,000 MHz 100,000 kHz £09,38212 MHz 19.39 dBm -10.61 dB 716.100 MHz 725000 MHz 100000 kHz 21610445 MHz ~30-74 cbm 1774 db,
i ] L il ]

Date: 21.DEC.2018 095225

Date: 21 DEC.2018 09:55:5

1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 22.10 dBm  Offset 4.10 dB Mode Auto Sweep RefLevel 22,10 dém  Offset 4.10 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line IRIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
ot i AN sy e T
ode ! ll q(dBm 'L"‘I
[
-10 dem: ’ ‘I L0 dem ‘
SPURIOUS_LINE_ABS_ [ | \
20 dem H HIll 20 cem 1\
30 dem — -30 dBm —
- — N T
40 dom | 40 dem
P -~
ja’a‘bwm 50 dBm: \
-60 dBm -60 dBm
—~l |
70 dem 70 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,88666 Mnz ~20,95 dém -16.05 d& 711,000 MAz | 716.000 MAz 100,000 Kiz N 575 dBm -24W|
598.900 MHz 699,000 MHz 30.000 kHz 698.99466 MHz -32.23 dBm -19.23 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00754 MHz 31 43 dBm s 48 de
599.000 MHz 704.000 MHz 100.000 kHz 702.43906 MHz 5.05 dBm -24.05 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -29.02 dbm -16.02 dB
T
I J1 £

Date: 21.DEC.2018 09.53.34

Date: 21.DEC.2018 09:54:42

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A307 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.10 dBm  Offset 4.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,10 dém  Offset 4.10 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
" = | SPURIAHIECHBIEKABS - PARS
Line INE_ABS PABS Line _$PURIOUS_LINE_ABS PASS
10 dem l 10 dBm ( i
0de i 0 dam f i
-10 dBm JJ \ -10 dBm 7
SPURIOUS_LINE_ABS_ ‘ L | \
-20 dBm BB -20 dBm f,* -
|
.30 dem / \ i 30 dBm A : -
1] I i | /1
-4 dBm -4pdBm a8 i
T 7 M rf n
) N / L A / ALl M A
50 dm ; : -0 gBm
Ly | " L [N M
IRl V4 R A A AN LW B
40 dBn——= - -60 :lah’ v
A ] —
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 ,88666 MHz -36.60 dém -22.60 de 706.000 MHz 716.000 MHz 100.000 kHz 71542557 MHz 20.06 dBm -9.94 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99875 MHz -35.97 dBm -22.97 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00774 MHz -37.40 dBm -24.40 dB
£99.000 MHz 709.000 MHz 100.000 kHz 699 60440 MHz 20.22 dBm -9.78 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -38.57 dbm -25.57 db
i ] L il ]

Date: 21.DEC.2018 09:31:11

Date: 21 DEC.2018 09:36:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Date: 21.DEC.2018 09:32.20

] um c%:
Ref Level 22.10 dBm  Offset 4.10 dBb Mode Auto Sweep RefLevel 22.10 dém  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line IRIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
- T e e T ova o e O e e ety
-10 dem: \ -10 dem
SPURIOUS_LINE_ABS_ |‘ \ ]
-20 dBm 1 L\ -40 dem ]
7 \
-30 dBm -30 dBm e
I - i
=40 dBm Ty
e
-50 dBm -50 dBm [ »W‘#\“
-60 dBm -60 dBm
T,
.
70 dem 70 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -32.94 dém 9.94 d8 06,000 MI | 716.000 Mz 100.000 kHz 7157 1628 WIS 3.57 dBm -ZﬁWI
598.900 MHz 699,000 MHz 30.000 kHz 698.98856 MHz -34.93 dBm -21.83 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00375 MHe 3351 dBm 2061 dB
599.000 MHz 709.000 MHz 100.000 kHz 706.25774 MHz 3.58 dBm -26.42 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.39785 MHz -30.18 dBm -17.18 dB

1 e

Date: 21.DEC.2018 09:35:46

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A308 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.10 dBm  Offset 4.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,10 dBm
SGL Count 100/100

Offset 4.10 d& Mode Auto Sweep

Date: 21.DEC.2018 09:30:02

@1 AvoPwr (@1 avgPwr
" . | SPURIAHIECHBIEKABS - PARS
10 dBm ! 10 dBm r \
0de l 0 dam f I
-10 d8m ) l -10 dBm
SPURIOUS_LINE_&BS_ { \ f H
-20 dem / 1 -20 dBm j -
|
-30 dém \ r‘ -30 dem Hl { 1
s J \ \\ f O J IS
- m t - m f
N\ AR I | | oWy A
. i | Ll | I | ) i |
sq dgm /\ ’./"ﬂ t ..” j‘ﬂ AR ﬂj g kuBrr ,J' ,,L\ nf (3 ]
| y !
P : S, ik At 60 :\QW— £ l 2 J’LMN(“ J\'\" A L \1
\ L e |
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.86888 MHz -37.76 d&m -24.76 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.39560 MHz 19.63 dBm -10.17 de
698.900 MHz 599.000 MHz 30.000 kHz 698.99775 MHz -36.99 dBm -23.99 dB 716,000 MH= 716,100 MHz 30.000 kHz 716.00035 MHz 34,49 dBm 21,40 dB
£99.000 MHz 700,000 MHz 100.000 kHz 699.58442 MHz 19.59 dém -10.21 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -39.05 cbm 26.05 dB
i ] L il ]

Date: 21 DEC.2018 09:38:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.DEC.2018 09.33.28

] um c%:
Ref Level 22.10 dBm  Offset 4.10 dBb Mode Auto Sweep RefLevel 22.10 dém  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic f | SPURIRHECHBIEKABS - PR
Line IRIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0de T ol A AAAAN, Al 0 dBymemds BT s et -,
|
-10 d8m I -1 dem T
SPURIOUS_LINE_ABS_ \ k
-20 dBm -40 dem i
} M / \,
30 dem = 50 dem
o n,
__,,_—v-,—-f-w-'—-—-**—""'w r“"*-m-»m..
-40 dBm [
-50 dem 50 dBm Mo
\\\
-60 dBm -60 dBm .
—
70 dem 70 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Frequenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,39765 MHz -33.31 dém 0.31 d8 706.000 MHz 716.000 MHz 100.000 kHz Tog.25178 Wz 2.59 dBm -erl
598.900 MHz 699,000 MHz 30.000 kHz 698.96698 MHz -36.90 dBm -23.50 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 03052 WMHe 3402 dBm 2102 de
599.000 MHz 709.000 MHz 100.000 kHz 70442957 MHz 2.90 dBm -27.10 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 48676 MHz -30.45 dBm -17.45 dB
T
I J1 £

Date: 21.DEC.2018 09:34:37

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A309 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
spectrum x| spectrum 7
Ref Level 22.10 dBm  Offset .10 dB Mode Auto Sweep Ref Level 22.10 dém  Offset 4.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
" T | SPURIRIECHYEKABS T
Line INE_ABS PABS \ Line _SPURIOUS_LINE_ABS PABS J
10 dBm 10dém ( \
ods l‘ 0 dem { \
-10 dBm [ II -10 dBm T
SPURIOUS_LINE_ABS_ f) 4 | \
20 dem J 1 20 dem ;
‘ M
-30 dem § l‘\‘ -30 dBm ﬂl |
J 1‘" “ ( l\ , | ‘
-40 dBm: - ¥ . ! 1 i o
A | AN /l P N
. I I . \ I 1 W
7 | / \ / j \\ ﬂl f w\lrm I \\ .JJ Py W ] l[
-6 ddyn \ KA R S . A S el N JahY
S | R
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit
590.000 MAz 698,900 MHz 100,000 kHz 60890555 MHz -38.36 dem -25.36 dB 706.000 MHZ 716,000 MHz 100,000 kA2 T 10,16 dbm _mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99715 MHz -38.86 dém -25.86 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01154 MHz 35.14 B 26 14 db
599.000 MHz 709.000 MHz 100.000 kHz 69959441 MHz 19.32 dém ~10.68 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.95 dbm -26.55 db
i ] L il ]
Date: 21.DEC.2018 09:57.00 Date: 21 DEC 2018 10-00:26
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um c%:
Ref Level 22.10 dBm  Offset 4.10 dBb Mode Auto Sweep RefLevel 22.10 dém  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Hritghecic FARS | SPURIRHECHBIEKABS - PR
Line IRIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dém 10 dBm
odB v A A AP LH.] LR = ST SR e FaT WA W N
-10 d8m \ -1 dem T
SPURIOUS_LINE_ABS_ | \ ‘
20 dBm ; 7#0 dem
] \ |
-30 dam "30 dem -
__’_,A_w_,,____._»_-’vﬁ ﬂ'b-». A e g ) m'*“’”'\,,
40 Sler— 40 dBm N
-50 dém -50 dBm: [
T
50 dBm 50 dBm
o
]
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
590.000 MAz 698,900 MHz 100,000 kHz 60887777 MHz -33.08 dem 0.08 d&. 706.000 MHZ 716,000 MHz 100,000 kA2 T 3,05 dom _Zﬁml
£58.500 MHz £93.000 MHz 30.000 kHz 698,99476 MHz -36.62 dém -23.62 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01454 MHz T34.11 dBm oiiide
599.000 MHz 709.000 MHz 100.000 kHz 704.38961 MHz 2.71 dBm -27.29 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.18447 MHz -30.65 dbm ~17.65 db
.
I J1 £
Pate: 21.DEC.2018 095809 Date: 21.DEC.2018 09.50:18

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A310 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 24.20 dbm  Offset 4.20 dB Mode Auto Sweep RefLevel 24.20 dem  Offset 4.20 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
20 dbpil ek Daks 20 dbifpil_(hack BARR
Line _$PURIOUS_) INE_ABS, ” PABS Line _SPURIOUS_LINE_ABS PABS ﬂ
10 dBr 10 dBm H
od H 0 dem “
-10 dBm H -10 dBm — Jl l
20 dam i \ 20 dem } \
SPURIGUS_LINE_ARS_ I) \ H 1 SPURIGUS_LINE_ABS_ \
/!
-40 dBm -40 dBm
VA AN VAR
50 dam Fr \ 50 dBm / \Jk ’,/l
-60 dBm frl.-‘ i “"“T— 50 dem — s
-70 dBm J -70 dBm r
Btart 763.0 MHz 7007 pts Stop 806.0 MHz |||l Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -74.70 dém -39.70 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.78322 MHz -77.22 dBm -42.22 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,23601 MHz -52.32 dém -39.32 dB 775.000 MHz 775,900 MHz 100.000 kHz 27589365 MHe 64 35 dbm 5135 db
775.900 Mz 176,000 bz 30.000 kHz 775,99376 MH2 -56.00 dBm -43.00 d8 775.900 MHz 776,000 MHz 30.000 kHz 77599665 MHz -69.06 dBm -56.06 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,34865 MHz 20.21 deém -0.79 d& 776,000 MHz 789.000 MHz 100,000 kHz 786,63936 MHz 20.06 dBm -9.94 dB
788.000 MHz 768,100 MHz 30.000 kHz 786.09446 MHz -68.22 dém -55.22 di 786.000 MHz 769.100 MHz 30.000 kHz 788.00285 MHz -59.05 dbm -46.05 dB
788.100 MHz 793.000 MHz 100,000 kHz 78B,10245 MHz -64.03 dém -51.03 dB 788 100 MH= 783.000 MHz 100.000 kHz 786 85620 MHZ 4 44 dBm 2044 db
793.000 MHz 205.000 MHz 5.250 kHz 79504545 MHz ~77.22 dém -42.22 dB 753.000 MHz 806,000 MHz £.250 kHz 793.17532 WMHz -75.63 dbm -40.63 db
)i ] - , i ] t b

Date: 8.JAN.2018 16:56:20

Date: 8 JAN 2019 17:07:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o m
Spectrum Spectrum
Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep RefLevel 24.20 dém  Offset 4.20 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avgPwr
20 dhifitfhack Daks 20 cbioil Gheck baks
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
o 0 dBm ‘"l‘
-10 dam } ‘l -10 dem = \
-20 dBm H \ -20 dem /‘ \\h
SPURIGUS_LINE_ABS_ ] | SPURIOUS_LINE_aBS_ i \
-40 dBm /’ f \ -40 dem \
50 darm r -50 dem [/
-60 dBm _J 60 dBm
-70 dBm 70 dem | M,
- b =) S
Btart 763.0 MHz 7007 pts Stop 806.0 MHz ||l start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,99401 MHz ~64.06 dBm -29.06 d& 763.000 MHZ 775.000 MAz 6,250 Kz 774.00401 MHZ 71,64 dbm —26.64 08
775.000 MHz 775,900 MHz 100.000 kHz 77588066 MHz -38.59 dBm -25.59 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.88736 MHz 4112 dBm o5 19 B
775,900 MHz 776.000 Mz 30.000 kHz 77598317 MHz -42.62 dBm -29.62 dB 775.900 MHz 776,000 MHz 30.000 kHz 77593142 MHz -45.55 dBm -32.55 dB
776.000 MHz 788.000 MHz 100,000 kHz 779,75824 MHz 5.69 dem -24.31 d& 776.000 MHz 788.000 MHz 100.000 kHz 784.74525 MHz 5.74 dBm -24.26 dB
788,000 MHz 788,100 MHz 30.000 kHz 78804720 MHz -48.71 dém -30.71 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00574 MHz -31.17 dem -18.17 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.44510 MHz -38.40 dBm -25.40 dB 788 100 MH= 793.000 Mz 100.000 kHz 785 10734 MHe 2759 dBm 1459 db
793.000 MHz 508,000 MHz 5,250 kHz 793.00549 MHz -70.85 dBm -35.86 dB 793.000 MHz B06.000 MHz 6.250 kHz 79303247 MHz -65.03 dBm -30.09 dB
|
I J [ J1 ] 2

Date: 8.JAN 2019 16:54:41

Date: 8.JAN.2019 17.06:12

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number 1 A311 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.20 dBm  Offset 4.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2420 dém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr

20 dbpilfheck pafs 20 dbifit Ghack PARR
Line LPURIOUS |LINE ABS n PAKS Line _$PURIOUS_LINE_ABS PASS J‘l

10 dBrr H 10 dBm H

od “ 0 dém “

10 dBm f i -10 dBm - J l

-20 dBm J \ -20 dBm ‘I \

SPURIOUS _LINE_ABS_ R SPURIDUS_LINE_ABS_ )] \L

40 dBm / ‘\ ﬂ 40 dem ﬁ j \

-50 dBm M \,./m -50 dBm } [“" u]

-60 dBm r LA 50 dem —

70 dBm T -70 dem: r

Start 763.0 MHz 7007 pts Stop B06.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.91009 MHz -75.21 dBm -40.21 dé 763.000 MHz 775.000 MHz 6.250 kHz 76081518 MHz -77.34 dbm -42.34 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -51.93 dém -36.93 dB 75.000 MHz 775.900 MHz 100.000 kHz 775,87527 MHz -64.39 dBm -51.39 dB
775.900 MHz 776.000 MHz 30,000 kHz 775,99905 MHz -56.05 dBm -43.05 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98696 MHz -69.32 dbm -56.32 db
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 19.38 dém -10.62 d& 776.000 MHz 789.000 MHz 100.000 kHz 786.62737 MHz 19.28 dBm -10.72 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.00544 MHz -68.73 dBm -55.73 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.04021 MHz -51.60 dBm -38.60 dB
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775.000 MHz 775.900 MHz 100.000 kHz 775.27198 MHz -54.84 dBm -41.84 dB 75.000 MHz 775.900 MHz 100.000 kHz 775,85999 MHz -64.88 dBm -51.88 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599066 MHz -59.93 dBm -46.93 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96247 MHz -69.70 dbm -56.70 db
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 18.33 dém -11.67 dB 776.000 MHz 789.000 MHz 100.000 kHz 786.63936 MHz 18.25 dBm -11.75 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.06249 MHz -68.89 d&m -55.89 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.02722 MHz -58.48 dBm -45.48 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -64.66 dBm -51.66 dB 785,100 MH= 793.000 MHz 100.000 kHz 789,30734 MHz -44.32 dBm 31,32 dB
793.000 MHz 806,000 MHz 6.250 kHz 804.50000 MHz -77.35 dém -42.35 di 793.000 MHz 806.000 MHz 6.250 kHz 793,12338 MHz -77.01 dBm -42.01 dB
] J [ j ] >

Date: 8. JAN. 2018 17:42:03

Date: 8 JAN 2019 17:47:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum
Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep RefLevel 24.20 dém  Offset 4.20 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avgPwr
20 abifpilfhack paks 20 cbioil Gheck Daks
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBr 10 dBm
od ( ‘ 0 dBm ‘
-10 dem = I ¥ -10 dBm = 1
-20 dBm J ]‘ -20 dem _,J L
SPURIDUS_LINE_ABS f) [—— | SPURIGUS_LINE_ 285
-40 d@m / -T-. -40 dem \
-50 dem / \\ -50 dBm /
-60 dBm J -60 dBm
70 dem 70 dem r N
-~ ] ey
Btart 763.0 MHz 7007 pts Stop 806.0 MHz ||l start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -66.87 dém -31.87 d& 763.000 MHz 775.000 MAz £.250 kHz 774.05604 MHz ~74.38 dBm -39.38 db
775.000 MHz 775,900 MHz 100,000 kHz 775,89505 MHz -36.94 dBm -23.94 dB 775.000 MHz 775.900 MHz 100,000 kHz 77589665 MHz 43,73 dbm 3078 dB
775,900 MHz 176.000 bz 30.000 kHz 775,53651 MHz -41.22 dBm -28.22 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,99146 MHz -47.29 dBm -34.29 dB
776.000 MHz 788,000 MHz 100,000 kHz 77919481 MHz 3.70 dem -26.30 d& 776.000 MHz 788.000 MHz 100,000 kHz 784,28971 MHz 3.61 dBm -26.39 dB
788,000 MHz 788,100 MHz 30.000 kHz 78800185 MHz -44.59 dBm -31.59 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.05739 MHz -33.73 dBm -20.73 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.23951 MHz -40.46 dBm -27.46 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 10245 MHz 2095 dBm 1695 de
793.000 MHz B0C.000 MHz 6.250 kHz 793.00549 MHz -74.47 dém -39.47 d& 793.000 MHz 806.000 MHz £.250 kHz 793.00648 MHz -65.72 dBm -30.72 dB
|
I ) . it ] 2

Date: 8.JAN.2019 17.43.42

Date: 8.JAN.2019 17:45:21

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A313 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o

Spectrum % % x| spectrum 7
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 22.20 dém  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

it ek ” C freche PRES ﬂ

s . x ABS 1 SPURIOUS, INE_ABS PAES

10 UIBIFF‘IH PURIOUS INE_ABS PABS IDUB;':i‘P S “
0 dBm J‘”\\ 0 dem “l
-10 dem —— I\ -10 dem — {1
20 dem | -20 dBm ||

SPURIOUS_LINE_ABS_

N | |

| SPURIDUS_LINE_ABS

-40 dam T f\ \ -40 dem ’dl i
~ / A\ A i\ JI ~ / Jl Jl / \ 1
50 dem - ¥ u k 50 dBm f \\/. VIvE; H
60 dom ( o 50 dem : f -
-70 dBm =70 dBm -
| | I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 774.81419 MHz -7E5.50 dBém -40.50 de 763.000 MHz 775.000 MHz 6.250 kHz 767.60932 MHz -77.40 dBm -42.40 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -56.12 dBm -43.12 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,87617 MHz -64.69 dbm -51.50 dB
775.900 MHz 776.000 MHz 30,000 kHz 77598367 MHz -58.99 dBm -45.99 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92013 MHz -69.29 dbm -56.29 db
776.000 MHz 786,000 MHz 100.000 kHz 777.62438 MHz 20.14 dém -9.86 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 19.98 dBm -10.02 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.06818 MHz -68.41 d&m -55.41 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.01633 MHz -57.32 dBm -44.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.77028 MHz -57.57 dBm -44.57 dB 788,100 MHz 793,000 MHz 100.000 kHz 700,83392 MHz -45.51 dBm ~32.51 dB
793.000 MHz 806.000 MHz 6.250 kHz 80442208 MHz -77.44 dBm -42.44 dB 703.000 MHz B06.000 MHz 5.250 kHz 795.24026 MHz -74.23 dbm -33.23 dB

)

Date: 8.JAN.2018 17:17:02

i

Date: 8 JAN 2019 17:23:38

Band Edge / Full RB

L

Date 8 AN 2049

174344

-
Spectrum :%J
Ref Level 22.20 dém  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

it gmeck PABS
Line _$PURIOUS_|LINE_ABS PABS
10 dBm
0 dem [ }
-10 dBm — , ‘
-20 dBm
. / \
| SPURIOUS_LINE_ABS_ \'-r-h,‘\
-40 dBm // \\
-50 dBm { |
-60 dBm J.J
70 dem \"-
\“Mwwh"\
Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -65.91 dBm -30.91 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.84201 MHz -34.52 dBm -21,53 de
775.900 MHz 776.000 MHz 30,000 kHz 775.96009 MHz -39.15 dBm -26.16 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.46254 MHz 2.49 dBm -27.51 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03891 MHz -36.53 dBm -23.53 db
788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -32.31 dBm -19.31 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.03247 MHz -61.07 dBm -26,07 dB

T
J || )

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158
FAX: 86-512-57900958
FCC ID : XMR201901EM12G

Page Number

1 A314 of A566

Report Issued Date : Jan. 30, 2019

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum % % x| spectrum
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 22.20 dém  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

it ek ” C freche PRES ﬂ

q 3 3 PABS Line SPURIOUS, INE_ABS PASS
10 UIBIFF‘IH PURIOUS INE_ABS F 10 dfim “
0 dBm JIN\ 0 dem it
|

-10 dem —— \[ -10 dem — it
20 dBm \I -20 dBm ‘

SPURIOUS_LINE_ABS_

| SPURIDUS_LINE_ABS

!
/
VAN

<40 dem ] \\ ,’\ “ 40 dem ﬁ
-50 dBm -50 dBm:
WA I |
60 dem . A ot 4 60 dém RSP e I\L-\J
r!' \m.r.-u_,
70 dBm —] -70 dBm ™
. | A
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 765.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency Pawer Abs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774,95804 MHz -75.57 dBm -40.57 dé 763.000 MHz 775.000 MHz 6.250 kHz 767.08192 MHz -77.38 dbm -42.38 db
775.000 MHz 775.900 MHz 100.000 kHz 775,89505 MHz -54.87 dém -41.87 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,90734 MHz -64.96 dBm -51.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98247 MHz -57.55 dBm -44.55 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94031 MHz -69.27 dbm -56.27 db
776.000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 19.41 dém -10.59 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 19.13 dBm -10.87 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04271 MHz -68.29 d&m -55.29 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.04750 MHz -54.33 dBm -41.33 d8
788.100 MHz 793.000 MHz 100.000 kHz 790,80455 MHz -58.50 dBm -45.50 dB 788.100 MHz 793,000 MHz 100.000 kHz 700,77517 MHz -46.32 dBm -33.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,51299 MHz -77.33 dBm -42.33 dB 753,000 MHz B06.000 MHz 6.250 kHz 705,17532 MHz -74.81 dbm -39.81 db

)

Date: 8.JAN.2018 17:15:24

i

Date: 8 JAN 2019 17:21:59

Band Edge / Full RB

-
Spectrum

SGL Count 100/100

Ref Level 22.20 dém  Offset 4.20 dB

Mode Auto Sweep

@1 AvgPwr

L

Date 8 AN 2049 472020

it gmeck PABS
Line _$PURIOUS_|LINE_ABS PABS
10 dBm
0 dem [ 1
-10 dem —| , ‘
-20 dBm } \
N
| SPURIOUS_LINE_ABS_
-40 dBm / T-\\"\\
-50 dBm ( |
-60 dBm ‘J
70 dem S NN\-W._
Pt
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -67.46 dBm -32.46 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -35.75 dBm -22.,75 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97458 MHz -39.69 dBm -26.69 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.51049 MHz 1.62 dBm -28.36 dB
786.000 MHz 788.100 MHz 30.000 kHz 788.07787 MHz -35.97 dBm -22.97 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.17587 MHz -32.15 dBm -19,15 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -60.86 dBm -25.86 dB
~7
J [ | | b

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number

1 A315 of A566

Report Issued Date : Jan. 30, 2019

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum % % x| spectrum =
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 22.20 dém  Offset 4.20 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
it Gireck T Frerchc Prps
10 dIBIﬁr‘IH BPURIOUS_) INE_ABS ﬂ PABS 10 UIB!!':i‘P sPURIOUS_LINE_ABS, PAES n
0 dBm M 0 dem ”
-10 dem — f‘ \[ 10 dem — —
-20 dém [ - -20 dBm .
| [
nran— | o
SPURIOUS_LINE_ABS_ )l L | SPURIOUS_LINE_ABS _ I |\
-40 dem 7 ﬂ -40 dBm ﬂ —t
-50 dBm AR }l\ H 50 dem I | /ﬁ \\ Ihl
] /I \ A, il
60 dem — 50 dem =
-70 dBm =70 dBm r
] Py
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency PowerAbs |  ALimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763,000 MAz | 775.000 MHZ 6.250 kHz 774,05804 MRz ~76.30 dém -41.30 dé 763.000 MRz 775.000 MHz 5.250 Kz 76811280 Mhz ~77.40 dem -42.40 de
775.000 Mz 775,500 MHz 100.000 kHz 775.89865 MHz -54.75 dém -41.759 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.86628 MHz -64.80 dBm -51.80 dB
775,900 MHz 176,000 bz 20.000 kHz 775,99945 MH2 -58.41 dBm -45.41 d8 775.900 MHz 776,000 MHz 30.000 kHz 775.97787 MHz -69.52 dBm -56.52 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,58941 MHz 18.13 dBm -11.87 d8 776.000 MHz 788,000 MHz 100,000 kHz 786,37562 MHz 18.03 dBm -11.97 dB
788,000 MHz 788,100 MHz 30.000 kHz 78802493 MHz -68.57 dBm -55.57 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01703 MHz -59.20 dém -46.20 dB
788.100 MHz 793.000 MHz 100,000 kHz 790,82413 MHz -60.38 dBm -47.38 dB 788 100 MH= 783.000 MHz 100,000 kHz 70078986 MHz 46 30 dBm 333048
793.000 MHz 806,000 MHz 6.250 kHz 502,13536 MHz -77.38 dBm -42.38 dB 793.000 MHz 806,000 MHz & 250 ks 255.20130 MHz 75°71 dbm 4071 db,

i ;

Date: 8.JAN.2018 17:51:40

i

Date: 8 JAN 2019 17:53:18

Band Edge / Full RB

L

-
Spectrum :%J
Ref Level 22.20 dém  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

it gmeck PABS
Line _$PURIOUS_|LINE_ABS PABS
10 dBm
0 dem ‘-— 1
-10 dBm — , }
-20 dBm
. } \
| SPURIOUS_LINE_ABS_ \T\\
-40 dBm {" '\
-50 dBm I
-60 dBm
-70 dem —a .
] e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -68.01 dBm -33.01 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.84381 MHz -36.12 dBm -23.12 de
775.900 MHz 776.000 MHz 30,000 kHz 775.91464 MHz -40.79 dBm -27.79 da
776.000 MHz 788.000 MHz 100.000 kHz 783.63037 MHz 0.67 dBm -29.33 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.02562 MHz -36.38 dBm -23.38 db
788,100 MHz 793,000 MHz 100.000 kHz 788.36189 MHz -32.57 dBm -19,57 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.04545 MHz -61.36 dBm -26,36 dB
T
J || )

Date 8 AN 2049 472428

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A316 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Spe

Ref Level 2510 dém  Offset 5.10 dg
SGL Count 100/100

um

Mode Auto Sweep

Date: 10.JAN 2019 14:18:26

@1 AvgPwr (@1 avgPwr
it dhack I n | SPURIAHIGCHBEKABS _ PABS
20d ! 20 B
Line _$PURIOUS_| INE_ABS PABS f \I ine 'I—'IITI\] IS_LINE_ABS PASS
10 dem f \ 10¢dem
M s | 1]
-10 dBm ] \
= B E— yL -10 dem: ¥
| SPURIOUS_LINE_ABS_ / |
20 dem \..\ 20 dBm !
-30 dBm J,/‘ w 30 defh lf/ \\ [
hie” fa \
-40 dBm et W} Wb, o
R -40 df -
I / \"‘*JF fa.
BteRr rrsnteree e . S0 dem
SoolrClUR ISV E o]
-~
40 dam 0 dom )
70 dBm [
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -26.14 dém -13.14 dé 1,913 GHz 1.915 GHz 100.000 kHz 1,91473 GHz 21.32 dbm -5.668 d&
1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz -27.52 dém -l4.52 d8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -24.86 dBm -11.86 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85025 GHz 21.22 dBm -6.78 d8 1.016 GHz 1.925 GHz 1,000 MH2 1.91604 GHz 25.93 dBm -12.93 dB
e ——
'
Il Ve X T e

Date: 10.JAN 2018 14:28:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2510 dém  Offset 5.10 dB
SGL Count 100/100

Mode Auto Sweep

i ;

Date: 10.JAN.2019 14:21:50

@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 SPUBIRECHIE 85 PABS
Line _$PURIOUS INE_ABS PABS . ine _SPURIOUS_LINE_ABS PASES
10 dem f pee — -
¥ [ 1] (]
dém ( \ 0 dem
-10 dBm ‘ ~
| SPURIOUS_LINE_ABS_ ‘ | \
-20 dBm [ 1
30 dBm — = i |
gt /) g
-40 dBm b il pet! 1 N Wi
™ I~ o e
50 dam . .
VRS TR 50 dBm % "
50 dam -60 dBm
70 dem 0 dbm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -25.62 dém -12.62 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91392 GHz 12.87 dBm -17.13 de
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -32.47 dBm -19.47 dB 1.915 GHz 1.916 GHz 20.000 kHz 191506 GHz -34.92 dBm -21.92 dB
1,850 GHz 1,852 GHz 100,000 kHz 185051 GHz 13.30 dBm -16.70 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91602 GHz 22.86 dBm —0.86 dB

i 2

Date: 10.JAN.2019 14:25:13

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A317 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2510 dém  Offset 5.10 dg
SGL Count 100/100

Mode Auto Sweep

Date: 10.JAN 2019 14:15:34

@1 AvaPwr (@1 avgPwr
20 dbiiGhack m ~ | SPUBIRIECHBEL B PARS
m
Line _$PURIOUS_| INE_ABS PABS ; \ Eie -purﬂ\l IS_LINE_ABS PAES
10 dem ! \ 10 dBm i
0 dBm | I‘ o dém j\ \\
-10 dBm 10 dm !
| SPURIOUS_LINE_ABS_ i \
-20 dBm \ _20 dBm
-30 dem i / ’ﬁ‘\ 30 defn 14 K
-40 dBm g™ Av\ sy,
A [ W W, WWMW
| b b i
-50 dm | Pretaspg
L B T ———— 50 dem
40 dam 0 dom N
70 dBm 20 dom
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184895 GHz -26.40 dém -13.40 d 1,913 GHz 1.915 GHz 100.000 kHz 1,91474 GHz 20.57 dbm -0.43 d&
1.845 Ghz 1.850 GHz 20.000 kiz 1.84999 GHz “28.75 dém -12.75 d8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -23.51 dBm -10.51 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85025 GHz 20.48 dBm -0.52 db 1.016 GHz 1.925 GHz 1,000 MH2 1.91600 GHz 26.47 dBm -13.47 dB
e ——
i ] L il ]

Date: 10.JAN 2018 14:29:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2510 dém  Offset 5.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiiGhack m S URIQHECHBEASS_ PAES
Line _$PURIOUS INE_ABS PABS FIP. SPURIOUS _LINE_ABS PASES
s
10 dem { + 1 da‘{ \
0 dem ] 5 0 dem
-10 dBm \
| SPURIOUS_LINE_ABS_ } \ \
-20 dBm t
J || *
-30 dem \mf't"‘""‘l o !
gt ’,.--") W T
-40 dBm st = " oty "
M*‘MW ~40 dem WW
50 dam b it S P,
A - m ek 1 T, B
50 dam -60 dBm
70 dem 20 g
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84884 GHz -23.20 dém -10.20 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91439 GHz 11.97 dBm -18.03 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84858 GHz -32.18 dBm -19.18 d& 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -33.72 dBm -20.72 dB
1,850 GHz 1,852 GHz 100,000 kHz 185087 GHz 12.33 dBm -17.67 dB 1.016 CHz 1,695 GH2 1.000 MH2 191617 GHz -21.20 dBm 5.0 dB

i ;

Date: 10.JAN.2019 14:22:58

1 e

Date: 10.JAN.20M9 14:26:21

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number : A318 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.10 dBm  Offset 5.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2510 dém  Offset 5.10 dg
SGL Count 100/100

Mode Auto Sweep

Date: 10.JAN 2019 14:20:42

@1 AvaPwr (@1 avgPwr
Binpidheck I | SPURIAHIGCHBIEKABS _ PABS
20d 20 B
Line _$PURIOUS_| INE_ABS PABS m ine 'I—'Ilml IS_LINE_ABS PAES
10 dem / \ 10 dBm . l
0 dBm J I{ o dém
-10 dBm } \
= B E— ’ \ -10 dem: 4
| SPURIOUS_LINE_ABS_ }
-20 dBm l _20 dBm \
30 dam / / ,"‘L\ 20 defh) J 1'
’ NN
il S 1 Y A
-
0.8 - s I /- i
Netoser N ISPUINPSSSY IRerT N A .
-60 dam 60 dBm
70 dBm [
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -27.49 dém -14.49 d 1,913 GHz 1.915 GHz 100.000 kHz 1,91474 GHz 19,59 dBm -10.41 dB
1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz “27.70 dém -14.70 d8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -26.12 dBm -13.12 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85026 GHz 10.53 dém -10.37 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91600 GHz -28.75 dBm -15.75 dB
e ——
i ] L il ]

Date: 10.JAN 2018 14:30:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 23.10 dBm  Offset 5.10 dB Mode Auto Sweep RefLevel 2510 dém  Offset 5.10 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Binpidheck I | SPURIGIECHBEKABS _ PAES
20d 20 dpm
Line _$PURIOUS INE_ABS PABS ine _$PURIOUS_LINE_ABS. PASES
10 dem T 1 10 dBr
\ [ l I
0 dém ’ \ 0 dam
-10 dBm : | l
| SPURIOUS_LINE_ABS_ | \ \
-20 dBm | : :
||
-30 dem — 1 N
- Rkl
40 dB W"’fwm f"f‘ \"'m w%
b m T e’ 7 40 dBm \\« e
T
-50 dBm S a Y TP
I 50 dBm .
60 dem 50 dBm
70 dem 0 dbrm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -25.78 dem -12.79 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01460 GHz 11.21 dem -18.79 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -32.16 dBm -19.16 8 1.915 GHz 1.916 GHz 20,000 kHz 191501 GHz -32.75 dBm -19.75 dB
1,850 GHz 1,852 GHz 100,000 kHz 185081 GHz 11.49 dBm -18.51 dB 1016 CHz 1955 GH2 1.00D MHz L a1604 CHe 21 45 dBm 645 db,

i ;

Date: 10.JAN.2019 14:24:05

i

Date: 10.JAN.2019 14:27.29

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : XMR201901EM12G

Page Number 1 A319 of A566
Report Issued Date : Jan. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



